

测试报告

编号 : GZMR090303170

日期 : 2009.03.23

页码 : 1 of 1

惠东美新塑木型材制品有限公司
广东省惠州市惠东县大岭镇新兴亚洲工业园

下列样品由客户提供及确认:

样品名称 : 耐迪塑木
SGS 参考号 : GP090300392-9.4
测试要求 : 根据客户要求选择测试
收样日期 : 2009 年 03 月 17 日
测试周期 : 2009 年 03 月 17 日至 2009 年 03 月 20 日

测试结果 :

样品描述: 灰色片材

测试项目: 拉伸强度

测试方法: ASTM D638-08

试样类型: Type I

测试速率: 5mm/min

拉伸强度: 21.8MPa

备注: 测试试样是从样品中制取。

*****报告结束*****

通标标准技术服务有限公司
授权签名



霍洁梅

工程师

This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at <http://www.sgs.com/termsandconditions.htm>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained here on reflects the technical findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not constitute a warranty or a guarantee for any party to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full without the prior approval of the Company.